SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03I

EUT Mode 802.11be EHT20 MRU 52T+26T72

Plot on Channel 6415 MHz Plot on Channel 6515 MHz

Spectrum Ev'-l Spectrum nél
RefLevel 11.70 dBm  Offset 22.70 d@ Mode Auto Sweep RefLevel 12.47 dBm  Offset 23.47 df Mode Auto Sweep
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CF 6.415 GHz 1001 pts Span 87.12 MHz CF 6.515 GHz 1001 pts Span 86.88 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.18 dBm RBW 300.000 kHz Peak Power -7.23 dBm RBW 300.000 kHz
Range Low Range U, RBW Frequen Power Abs Power Rel ALimit Rangelow | RangeUup | RBW | Frequency | Powerabs | PowerRel |  alimit |
-43.560 MHz | -32,670 MHz _300.000 kHz 6.38046 GHz -56.50 dBm -46.32 d -6.32 db -43.440 MHz | -32,580 MHz _300.000 kHz 6.48166 GHz -56.64 dBm -49.41 db 5.41d8
-32.670 MHz -21.780 MHz 300.000 kHz. 6.38237 GHz -56.59 dBm -46.40 dB -6.45 dB -32.580 MHz -21.720 MHz 300.000 kHz. 6.48246 GHz -56.60 dBm -4G.37 dB -9.42 dB
21,780 MHz | -11,890 MHz _ 300.000 kHz 6.39326 GHz -56.65 dBm -46.46 B -18.50 dB 21,720 MHz | -11,860 MHz | 300.000 kHz 6.49332 GHz -56.48 dBm -49.25 dB -21.28 dB
-11.890 MHz | -10.890 MHz | 300.000 kHz 6.40316 GHz -53.74 dBm -43.56 dB 24,47 dB 11860 MHz | -10.850 MHz | 300.000 kHz 650318 GHz -52.80 dBm -45.57 dB -26.47 dB
10,650 MHz 11,850 MHz | 300.000 kHz 6.42684 GHz -54.65 dBm -44.46 dB -25.37 dB 10.660 MHz 11,860 MHz | 300.000 kHz 6.52681 GHz -53.02 dBm -45.73 dB -26,70 dB
11,850 MHz 21,760 MHz | 300.000 kHz 5.43674 GHz -56.59 dBm -48.41 dB -18.44 dB 11,860 MHz 21,720 MHz | 300.000 kHz 653659 GHz -56.08 dBm -48.85 dB -20.96 dB
21.780 MH2Z 32.670 MH2 300.000 kHz 6.44763 GHZ -56.64 dBm -46.46 dB -6.51dB 21.720 MHz | 32,580 MH2 300.000 kHz 6.54754 GH2 -56.46 dBm -49.23 dB. -9.27 d8
32,670 MHz 43,560 MHz | 300.000 kHz 6.45756 GHz -56.48 dBm -46.29 dB -6.29 di 32,580 MHz 43,440 MHz | 300.000 kHz 654832 GHz -56.43 dBm -49.20 dB -5.20 di
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pectrum o pectrum 2
RefLevel 12,77 dBm  Offset 23.77 d@ Mode Auto Sweep RefLevel 12,77 dBm  Offset 23.77 d@ Mode Auto Sweep
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CF 6.855 GHz 1001 pts Span 86.64 MHz CF 6.875 GHz 1001 pts Span 86.16 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.81 dBm RBW 300.000 kHz Peak Power -6.96 dBm RBW 300.000 kHz
RangeLow | RangeUup | RBW | Frequency | PoweraAbs | PowerRel | Alimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  alimit |
-43.320 MHz | -32,450 MHz | 300.000 kHz 6.82056 GHz -55.54 dBm -49.13 db -5.13 db -43.080 MHz | -32,310 MHz | 300.000 kHz 6.83980 GHz -55.51 dBbm -48.56 db -8.96 dB
-32.490 MHz -21.660 MHz 300.000 kHz. 6.82255 GHz -55.94 dBm -4G.13 dB -9.18 dB -32.310 MHz -21.540 MHz 300.000 kHz. 6.84282 GHz -55.82 dBm -48.86 dB -9.00 d&
21660 MHz | -11,830 MHz | 300.000 kHz 683347 GHz -55.73 dBm -48.92 dB 21,02 dB 21540 MHz | -11.770 MHz | 300.000 kHz 6.85350 GHz -55.65 dBm ~48.70 dB 20,73 dB
-11.830 MHz | -10.830 MHz | 300.000 kHz 6.84322 GHz 52,34 dBm 45,53 dB -26.44 dB -1L770MHz | -10.770 MHz | 300.000 kHz 6.86328 GHz 52,36 dBm -45.40 dB -26.31d8
10,630 MHz 11,830 MHz | 300.000 kHz 6.86678 GHz -52.27 dBm -45.46 dB -26.37 dB 10.770 MHz 11.770 MHz | 300.000 kHz 6.38672 GHz -52.34 dBm -45.38 dB -26.23 dB
11,830 MHz 21,660 MHz | 300.000 kHz 587662 GHz -55.60 dBm -48.79 dB -20.82 dB 11.770 MHz 21,540 MHz | 300.000 kHz 5.89650 GHz -55.64 dBm -48.60 dB -20.72 dB
21.660 MHZ | 32,490 MH2z 300.000 kHz 6.88745 GH2 -55.80 dBm -48.99 dB -9.04 dB 21.540 MHz | 32,310 MH2 300.000 kHz 6.90727 GHZ -56.13 dBm -49.18 dB -9.23d8
32,450 MHz 43,320 MHz | 300.000 kHz 6.88823 GHz -55.82 dBm -49.01 dB -5.01 dB 32,310 MHz 43,080 MHz | 300.000 kHz 6.90865 GHz -56.08 dBm -49.12 dB 5.12 de
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Plot on Channel 7095 MHz

Spectrum '%1
Ref Level 12.77 dém  Offset 2377 dg Mode Auto Sweep
SGL Count 100/100
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CF 7.095 GHz 1001 pts Span 87.36 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.14 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-43.680 MHz -32,760 MHz | 300,000 kHz 7.06220 GHz -60.18 dbm -53.04 0B -13.04 0B
-32,760 MHz 21,840 MHz | 300.000 kHz 7.06228 GHz -60.16 dBm 53.02dB -13.07 dB
-21.840 MHz -11,920 MHz | 300.000 kHz 7.07320 GHz 60,16 dbm -53.04cb -25.07 cb
-11.920 MHz -10.920 MHz | 300.000 kHz 7.08313 GHz 57,43 dbm -50.20 dB -31.20 0B
10,920 MHz 11,920 MHz | 300.000 kHz 7.10687 GHz -55.53 dBm -48.40 dB -29.30 dB
11,920 MHz 21,840 MHz | 300,000 kHz 7.11680 GHz 60,18 dbm 53.04db -25.08 db
21,840 MHz 32,760 MHz | 300.000 kHz 7.12772 GHz -60.77 dBm -53.63 dB -13.668 dB
32.760 MHz 43,680 MHz | 300.000 kHz 7.12798 GHz -60.76 dBm -53.62 db -13.62 db
—
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SPORTON LAB.
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Report No. : FR2D0206-03I

EUT Mode : 802.11be EHT40 Full RU

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz

Spectrum '%1 Spectrum '%1
Ref Level 15,90 dem  Offset 26.30 d8 Mode Auto Sweep Ref Level 16,10 deém  Offset 27.10 d8 Mode Auto Sweep
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CF 5.965 GHz 1066 pts Span 159.84 MHz CF 6.205 GHz 1073 pts Span 160.8 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -8.50 dBm RBW 300.000 kHz Peak Power -9.12 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
79.920 MHz | -59,940 MHz | 300.000 kHz 5.90483 GHz 59,87 dbm 51,37 cB 11,37 B 80,400 MHz | -60,300 MHz | 300.000 kHz 6.14373 GHz 59,77 0bm ~50.65 dB -10.65 dB
59,940 MHz | -39.960 MHz | 300.000 kHz 5.90514 GHz 59,96 dBm 51,36 dB -11.42 dB 60,300 MHz | -40,200 MHz | 300.000 kHz 5.14478 GHz 59,72 dbm -50.60 db -10,65 dB
-39.960 MHz | -20,380 MHz | 300.000 kHz 5.34384 GHz -43,91 dbm 40,41 cb 20,37 cb 40,200 MHz | 21,100 MHz | 300.000 kHz 5.16503 GHz -57.76 dbm 43,66 cb -20,75 db
20,080 MHz | -19.980 MHz | 300.000 kHz 5.94410 GHz -48,27 dbm -39.77 dB 2144 0B 21100 MHz | 20,100 MHz | 300.000 kHz 6.18398 GHz -49.90 dBm 40,78 dB -22,45 dB
19980 MHz | 20,80 MHz | 300.000 kHz 5.98530 GHz -47.93 dBm -39.43 dB 21,10 dB 20,100 MHz | 21,100 MHz | 300.000 kHz 6.22602 GHz -49.16 dBm -40.04 dB -21.71d8
20,980 MHz 39,960 MHz | 300,000 kHz 5.00247 GHz 53,57 dbm -45,07 db -18.12 db 21,100 MHz 40,200 MHz | 300,000 kHz 5.24242 GHz 54,36 dbm 45,24 0B -18,40 dB
39,950 MHz 59,940 MHz | 300.000 kHz 6.02486 GHz -59.53 dBbm 51.03dB -11.08 dB 40.200 MHz 60,300 MHz | 300.000 kHz 6.26507 GHz -59.60 dBm -50.46 db -10.61dB
59.940 MHz 79,520 MHz | 300.000 kHz 56.02502 GHz -59.30 dbm -50.80 db -10.80 db 60.300 MHz 80,400 MHz | 300.000 kHz 6.26612 GHz -59.73 dbm -50.61 db -10.61 dB
Ready ) 4 Ready i
Spectrum '%1 Spectrum '%1
Ref Level 16,10 deém  Offset 27.10 d8 Mode Auto Sweep Ref Level 16,20 dem  Offset 27.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.405 GHz 1073 pts Span 160.8 MHz CF 6.445 GHz 1069 pts Span 160.32 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -9.42 dBm RBW 300.000 kHz Peak Power -8.85 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
80,400 MHz | -60,300 MHz | 300.000 kHz 6.34283 GHz ~60,40 dBm ~50.98 dB ~10.98 dB 80,160 MHz 60,120 MHz | 300.000 kHz 6.384905 GHz 60,22 dBm 51,37 cB -11.37.d8
60,300 MHz | -40,200 MHz | 300.000 kHz 5.34478 GHz -60.47 dbm 51.04dB -11.00 dB 60,120 MHz | -40,080 MHz | 300.000 kHz 5.30495 GHz -60.24 dBm 51,39 dB -1143d8
40,200 MHz | 21,100 MHz | 300.000 kHz 5.36488 GHz -58.57 dbm 43,15 cb 21,16 cb 40,080 MHz | 21,040 MHz | 300.000 kHz 5.423808 GHz -50.35 dbm 41,54 cb -21.51dp
21100 MHz | 20,100 MHz | 300.000 kHz 6.38398 GHz -50.26 dbm 40,84 0B 22,50 db 21040 MHz | 20,040 MHz | 300.000 kHz 5.42404 GHz -49,42 dBm -40.57 db 22,24 dB
20.100 MHz | 21.100 MHz _ 300.000 kHz 6.42602 GHZ -49.69 dBm -40.26 dB -21.93 dB 20.040 MHz | 21,040 MHz | 300.000 kHz 6.46596 GHZ -49.01 dBm -40.16 dB -21.83 dB
21,100 MHz 40,200 MHz | 300,000 kHz 5.44272 GHz 55,38 dbm -45.96 db -19.00 db 21,040 MHz 40,080 MHz | 300,000 kHz 5.48259 GHz 54,11 dbm 45,26 db -18,31d8
40.200 MHz 60,300 MHz | 300.000 kHz 6.46523 GHz -60.00 dBm -50.57 db -10.62 db 40.080 MHz 60,120 MHz | 300.000 kHz 6.50504 GHz -59.71 dBbm -50.86 db -10.91dB
60.300 MHz 80,400 MHz | 300.000 kHz 6.46868 GHz -59.93 dbm -50.51 db -10.51 db 60.120 MHz 80,160 MHz | 300.000 kHz 550625 GHz -59.63 dbm -50.78 db -10.78 db
Ready 4 Ready 4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03I

Plot on Channel 6485 MHz

Plot on Channel 6525 MHz

Spectrum '%’ Spectrum %‘

Ref Level 16,20 dem  Offset 27.20 d8 Mode Auto Sweep Ref Level 16,20 dem  Offset 27.20 d8 Mode Auto Sweep
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CF 6.485 GHz 1076 pts Span 161.28 MHz CF 6.525 GHz 1066 pts Span 159.84 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Peak Power -8.73 dBm RBW 300.000 kHz Peak Power -8.99 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Range Low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit
80,640 MHz | -60,480 MHz | 300.000 kHz 6.42399 GHz 60,29 dBm 51,57 cB -11.57 dB 79,920 MHz | -59.940 MHz | 300.000 kHz 6.46998 GHz ~60.26 oBm 51,29 cB -11.29d8
-60.420 MHz -40,320 MHz 300.000 kHz 6.42475 GHz -60.26 dbm -51.53 db -1167 dé -59.940 MHz -39.960 MHz 300.000 kHz 6.46514 GHz -60.32 dBm -51.33 dB -11.27 d8
40,320 MHz | 21,160 MHz | 300.000 kHz 5.44506 GHz -58.61 dbm 43,93 cb 22,05 cb -39.960 MHz | -20,380 MHz | 300.000 kHz 550394 GHz -50.55 dbm 41,56 cb -21.53 db
21160 MHz | 20,160 MHz | 300.000 kHz 6.46392 GHz -50.64 dBm -41.91dB 2358 dB 20,080 MHz | -19.980 MHz | 300.000 kHz 5650410 GHz -49.,80 dbm -40.81 0B -22,48 dB
20,160 MHz | 21,160 MHz | 300.000 kHz 6.50608 GHz -49,90 dBm 19.980 MHz | 20980 MHz _ 300.000 kHz 6.54590 GHz -49,08 dBm 40,08 dB 21,76 d8 |
21,160 MHz 40,320 MHz | 300,000 kHz 652253 GHz 54,91 dbm 20,980 MHz 39,960 MHz | 300,000 kHz 556247 GHz -55.00 dbm -46,00 db -19,05 d
40,320 MHz 60,480 MHz 300,000 kHz 6.54525 GHz -59.51 dBm 39.960 MHz 59,940 MHz 300,000 kHz 6.58486 GHz -59.54 dbm -50.55 dB -10,60 dB
60.480 MHz 80,640 MHz | 300.000 kHz 6.54601 GHz -59.53 dbm 59.940 MHz 79,520 MHz | 300.000 kHz 6.58502 GHz -53.46 dBm -50.47 db 10,47 di
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Plot on Channel 6565 MHz
Spectrum

Ref Level 16,30 dBm
SGL Count 100/100

Offset 27.30 d8 Mode Auto Sweep

Plot on Channel 6685 MHz
Spectrum

Ref Level 16.40 dém
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CF 6.565 GHz 1073 pts Span 160.8 MHz CF 6.685 GHz 1073 pts Span 160.8 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.59 dBm RBW 300.000 kHz Peak Power -7.19 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
80,400 MHz | -60,300 MHz | 300.000 kHz 6.50962 GHz -59.90 dbm 52,31 0B 12,3106 80,400 MHz | -60,300 MHz | 300.000 kHz 6.62387 GHz 59,52 dbm 52,33 0B -12,33 d8
-60.300 MHz -40.200 MHz 300.000 kHz 6.50478 GHz -59.73 dbm -52.14 dB -12.18 dé -60.300 MHz -40.200 MHz 300.000 kHz 662478 GHz -59.57 dbm -52.38 db -12.42d8
40,200 MHz | 21,100 MHz | 300.000 kHz 652503 GHz 57,31 cdbm 43,71 ¢ch -21.81cb 40,200 MHz | 21,100 MHz | 300.000 kHz 5.64503 GHz -56.47 dbm 43,27 cb -21,37 db
21100 MHz | 20,100 MHz | 300.000 kHz 5.54398 GHz -49,38 dbm 41,78 0B -23.45 db 21100 MHz | 20,100 MHz | 300.000 kHz 6.66398 GHz -48.99 dbm 41,80 dB -23,46 dB
20,100 MHz | 21,100 MHz | 300.000 kHz 6.58602 GHz -48,83 dBm 20,100 MHz | 21,100 MHz | 300.000 kHz 6.70602 GHz -48.53 dBm 41,34 0B 23,008 |
21,100 MHz 40,200 MHz | 300,000 kHz 5.60242 GHz 53,29 dbm 21,100 MHz 40,200 MHz | 300,000 kHz 6.72257 GHz 53,35 dbm -46,16 db -19,26 dB
40,200 MHz 60,300 MHz 300,000 kHz 6.62507 GHz -58.61 dBm 40,200 MHz 60,300 MHz 300,000 kHz 6.74507 GHz -58.82 dbm -51.70 dB -1183de
60.300 MHz 80,400 MHz | 300.000 kHz 6.62613 GHz -58.93 dbm 60.300 MHz 80,400 MHz | 300.000 kHz 6.74613 GHz -58.67 dbm -51.48 B 11,48 di
L Ready Ready
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Plot on Channel 6845 MHz
Spectrum

Ref Level 16,50 dBm
SGL Count 100/100

Offset 27.50 d8 Mode Auto Sweep

Plot on Channel 6885 MHz
Spectrum

Ref Level 16.60 dBm
SGL Count 100/100

Offset 27.60 d8 Mode Auto Sweep
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CF 6.885 GHz 1066 pts Span 159.84 MHz

Spectrum Emission Mask Standard: None

Spectrum Emission Mask Standard: None

Peak Power -6.22 dBm RBW 300.000 kHz Peak Power -6.39 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-80.160 MHz | -60.120 MHz | 300.000 KHz 6.70224 GHz -59.20 dbm -52.98 0B -12.98 0B 79,920 MHz | -59.940 MHz | 300.000 kHz 6.82408 GHzZ -59.22 dbm 52,83 B -12.63 d8
-60.120 MHz -40,080 MHz 300.000 kHz 6.78496 GHz -59.20 dbm -53.07 db -13.12 dg -59.940 MHz -39.960 MHz 300.000 kHz 6.82514 GHz -59.14 dbm -52.75 dB -12,79 d8
-#0.080 MHz | -21.040 MHz | 300.000 kHz 6.80620 GHz -54.32 dBbm -43.11 dB -20.65 db -39.960 MHz | -20.980 MHz | 300.000 kHz 6.84677 GHz -53.88 dBbm -47.43 dB -20.22 db
21,040 MHz | -20.040 MHz | 300.000 kHz 6.82404 GHz -47.51 dBm 41,40 dB -23.06 dB -20.980 MHz | -19.980 MHz | 300.000 kHz 6.86410 GHz -47.21 dBm -40.82 dB -22,49 dB
20.040 MHz | 21,040 MHz | 300.000 kHz 6.86596 GHz 46,77 dBm 19.980 MHz | 20980 MHz _ 300.000 kHz 6.90590 GHz -46.33 dBm -39.94 0B 2161d8
21.040 MHz 40,080 MHz | 300.000 kHz 6.88455 GHz -52.28 dBm 20,980 MHz 39,960 MHz | 300.000 kHz 6.92458 GHz 52,38 dBm -45.99 dB -18.15d8
40,080 MHz 60,120 MHz 300,000 kHz 6.90504 GHz -57.91 dBm 39.960 MHz 59,940 MHz 300,000 kHz 6.94486 GHz -57.96 dBm -51.57 dB -1162de
60,120 MHz 80,160 MHz | 300.000 kHz 6.90625 GHz -57.68 dBm 55,940 MHz 75,520 MHz | 300.000 kHz 5£.94622 GHz -57.85 dBm 51,45 dB 11,46 d@
Read Read
[ eady J — Z
Dat 6:03 Dat 5:47

Plot on Channel 6925 MHz

Plot on Channel 7005 MHz

Spectrum B@’ Spectrum '%1
Ref Level 16,60 dem  Offset 27.60 d8 Mode Auto Sweep Ref Level 16,60 dem  Offset 27.60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
heck PAFS heck PAFS
[ y =
I \ I 1
1 i 1
20
] I I |
30 d — J T —_ 20 df — "M I\L —
-40 dBm - - ! ! -40 dBm e ; ! B
e T \ T
S0 / i T | \ ~
- R M"*—u—-«-um_ . I ey N i
-70 d =70 di
-80 df -80 df
CF 6.925 GHz 1073 pts Span 160.8 MHz CF 7.005 GHz 1066 pts Span 159.84 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.76 dBm RBW 300.000 kHz Peak Power -7.54 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
80,400 MHz | -60,300 MHz | 300.000 kHz 6.86373 GHz 59,06 dBm 52,31 0B 12,31 0B 79,920 MHz | -59.940 MHz | 300.000 kHz 6.944983 GHz 59,21 dbm 51,67 CB -11.67 dB
60,300 MHz | -40,200 MHz | 300.000 kHz 5.86493 GHz 59,09 dBm 5234 dB -12.47 dB 59,940 MHz | -39.960 MHz | 300.000 kHz 5.94514 GHz 59,34 dbm 51,90 dB -11,85 dB
40,200 MHz | 21,100 MHz | 300.000 kHz 56.88623 GHz -55.74 dbm 43,96 cb -21.56 cb -39.960 MHz | -20,380 MHz | 300.000 kHz 5.96512 GHz -56.83 dbm 43,28 db -21,32 db
21100 MHz | 20,100 MHz | 300.000 kHz 56.90398 GHz -48,32 dbm 4157 dB 2323 dB 20,080 MHz | -19.980 MHz | 300.000 kHz 6.98410 GHz -48,53 dbm -40.99 dB -22,65 dB
20.100 MHz | 21.100 MHz _ 300.000 kHz 65.94602 GHz -47.45 dBm 19.980 MHz | 20,980 MHz __ 300.000 kHz 7.02590 GHz -47.87 dBm -40.33 dB -21.99d8 |
21,100 MHz 40,200 MHz | 300,000 kHz 5.96242 GHz 52,02 dbm 20,980 MHz 39,960 MHz | 300,000 kHz 7.04247 GHz 54,26 dbm -46,72 db -19,77 dB
40.200 MHz 60,300 MHz | 300.000 kHz 6.98523 GHz -58.23 dBbm 39,950 MHz 59,940 MHz | 300.000 kHz 7.06486 GHz -60.26 dBm 5273 dB -12.78 dB
60.300 MHz 80,400 MHz | 300.000 kHz 5.98628 GHz -53.40 dbm 59.940 MHz 79,520 MHz | 300.000 kHz 7.06502 GHz -60.28 dBm -52.74 B 12,74 dB
Read Read
[ eady J — Z
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Plot on Channel 7085 MHz

Spectrum '%1
Ref Level 16.60 dBm  Offset 27.60 d8 Mode Auto Sweep
SGL Count 100/100
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-20 d ‘i
J| I
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i’ e o
SLdE, armisspnmee — |
70 df
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CF 7.085 GHz 1063 pts Span 159.36 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.01 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
79,680 MHz -59,760 MHz | 300,000 kHz 7.02245 GHz 61,07 dBm -53.06 cB -13.06 dB
-59.760 MHz 39,940 MHz | 300.000 kHz 7.02532 GHz 61,31 dbm 53.31dB -13.35dB
-39.840 MHz -20.320 MHz | 300.000 kHz 7.06400 GHz 43,27 dbm 41,26 cb 21,23 cb
-20.920 MHz -19.920 MHz | 300.000 kHz 7.06416 GHz -48,59 dbm -40.59 dB 22,25 dB
19,920 MHz 20,920 MHz | 300.000 kHz 7.10584 GHz -48.58 dBm -40.58 dB. -22.24 dB.
20,920 MHz 39,840 MHz | 300,000 kHz 7.12461 GHz 55,78 dbm 47,77 b -19.87 db
39,840 MHz 59,760 MHz | 300.000 kHz 7.14468 GHz 61,56 dBm 5355 dB -13.60 dB
59.760 MHz 79,680 MHz | 300.000 kHz 7.14439 GHz 61,11 dBm -53.10 b -13.10 dB
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03I

EUT Mode : 802.11be EHTS80 Full RU

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum '%1 Spectrum '%1
Ref Level 15,90 dem  Offset 26.30 d8 Mode Auto FFT Ref Level 16,10 deém  Offset 27.10 d8 Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
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70 dey -70 df
-80 dem -80 der
CF 5.985 GHz 1001 pts Span 320.28 MHz CF 6.225 GHz 1001 pts Span 331.2 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.06 dBm RBW 1.000 MHz Peak Power -3.72 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-164.640 MHz | -123,480 MHz 1.000 MHz 5.85944 GHz 54,89 dBm 51,83 cB -11.83 B -165.600 MHz |__-124,200 MHz 1.000 MHz 6.09567 GHz -55.02 dbm 51,30 B -11,30dB
-123.480 MHz | -82,320 MHz 1,000 MHz 5.86300 GHz 54,43 dbm 51.37dB -11.80 dB -124.200 MHz | -82,800 MHz 1,000 MHz 56.10362 GHz 54,76 dbm 51,05 dB -11.87 dB
92,320 MHz | -42,160 MHz 1.000 MHz 5.34260 GHz 43,32 dbm 40,26 cb -20.23 cb 92,800 MHz | -42,400 MHz 1.000 MHz 5.16243 GHz -45,42 dbm 41,70 cb -21.66 db
42,160 MHz | 41,160 MHz 1,000 MHz 5.94301 GHz 44,27 dbm 412108 24,54 0B 42,400 MHz | 41,400 MHz 1,000 MHz 6.18277 GHz -48.91 dbm 45,10 dB -28,52 dB
41.160 MHz | 42,160 MHz 1.000 MHz 6.02693 GHz -42.48 dBm -39.42 dB 22,75 dB 41.400 MHz | 42,400 MHz 1.000 MHz 6.26723 GHz -42.98 dBm -39.26 dB. -22.59 dB
42,160 MHz 82,320 MHz 1,000 MHz 5.06485 GHz -47.04 dbm 43,98 db -16.48 db 42,400 MHz 82,800 MHz 1,000 MHz 5.30167 GHz -47.53 dbm -43.81db -17.02dB
82,320 MHz | 123,480 MHz 1.000 MHz 6.10733 GHz 54,35 dBm 5129 dB -11.63dB 82,600 MHz | 124,200 MHz 1.000 MHz 6.34672 GHz 54,55 dBm -50.83 dB -11.55 dB
123,480 MHz | 164.640 MHz 1.000 MHz 5.14308 GHz -54.02 dbm -50.96 db -10.96 db 124.200 MHz | 165.600 MHz 1.000 MHz 5.34937 GHz -54.38 dbm -50.66 db -10.66 db
L Ready il Ready 4
Dat 04:08: Dat 04:12:47
Spectrum '%1 Spectrum '%1
Ref Level 16,10 deém  Offset 27.10 d8 Mode Auto FFT Ref Level 16,20 dem  Offset 27.20 d8 Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
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-50 o 60 d8
70 d 70 d
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CF 6.385 GHz 1001 pts Span 320.28 MHz CF 6.465 GHz 1001 pts Span 329.28 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.39 dBm RBW 1.000 MHz Peak Power -2.83 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-164.640 MHz | -123,480 MHz 1.000 MHz 6.22052 GHz 54,14 dBm ~50.75 0B ~10.75 0B -164.640 MHz | -123,480 MHz 1.000 MHz 6.32226 GHz 54,53 dbm 51,70 0B 1170408
-123.480 MHz | -82,320 MHz 1,000 MHz 5.26399 GHz -55.41 dbm 52,02 dB 12,74 dB -123.480 MHz | -82,320 MHz 1,000 MHz 5.34201 GHz 54,56 dbm 51,76 dB -11,90 d
92,320 MHz | -42,160 MHz 1.000 MHz 5.34268 GHz 42,81 dbm -33.42 cb -13.33 cb 92,320 MHz | -42,160 MHz 1.000 MHz 5.36548 GHz -46.,86 dbm 44,03 cb -16,58 db
42,160 MHz | 41,160 MHz 1,000 MHz 5.34301 GHz -46,37 dbm 42,98 dB 26,31 dB 42,160 MHz | 41,160 MHz 1,000 MHz 6.42301 GHz -43.91 dbm 41,08 dB -24.,42 dB
41160 MHz | 42.160 MHz 1.000 MHz 6.42638 GHz 43,54 dBm -40.14 dB 23.48 dB 41160 MHz | 42,160 MHz 1,000 MH2 6.50693 GHz -39.97 dBm 37.14 0B -20,47 dB
42,160 MHz 82,320 MHz 1,000 MHz 5.46222 GHz -47,26 dbm 43,87 db -16.88 db 42,160 MHz 82,320 MHz 1,000 MHz 554716 GHz -45,28 dbm 42,46 db -14,49 d
82,320 MHz | 123,480 MHz 1.000 MHz 6.50832 GHz -55.46 dBm -52.07 db -12.11dB 82,320 MHz | 123,480 MHz 1.000 MHz 6.58667 GHz 51,79 dBm -49.96 dB -9.49dp
123,480 MHz | 164.640 MHz 1.000 MHz 550837 GHz -54.25 dbm -50.90 db -10.50 db 123,480 MHz | 164.640 MHz 1.000 MHz 659622 GHz -52.72 dbm -43.90 db -5.50 db
L Ready il Ready
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SPORTON LAB.
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Report No. : FR2D0206-03I

Plot on Channel 6545 MHz

Plot on Channel 6625 MHz

Spectrum '%’ Spectrum %‘
Ref Level 16,30 dem  Offset 27.30 d8 Mode Auto FFT Ref Level 16,40 dem  Offset 27.40 d8 Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
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CF 6.545 GHz 1001 pts Span 330.24 MHz CF 6.625 GHz 1001 pts Span 329.28 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.79 dBm RBW 1.000 MHz Peak Power -1.60 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs PowerRel |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-165.120 MHz |__-123,840 MHz 1.000 MHz 6.41505 GHz 54,48 dBm -50.69 cB ~10.69 dB -164.640 MHz | -123,480 MHz 1.000 MHz 6.49938 GHz 52,38 dBbm -50.76 B -10.78.dB
-123.840 MHz -82,560 MHz 1.000 MHz 6.42133 GHz -54.61 dbm -50.82 db -10.87 dé -123.480 MHz -82,320 MHz 1.000 MHz 6.50201 GHz -52.56 dbm -50.96 dB -11.11d8
92,560 MHz | -42,260 MHz 1.000 MHz 5.46393 GHz -50.56 cbm 46,78 cb -13.08 cb 92,320 MHz | -42,160 MHz 1.000 MHz 555536 GHz -39.95 dbm -37.33 cb -12,63 db
42,280 MHz | 41,280 MHz 1,000 MHz 5650289 GHz -46.71 dbm 42,92 dB 26,25 dB 42,160 MHz | 41,160 MHz 1,000 MHz 658301 GHz -37.10 dbm -35.50 0B -18,83 dB
41280 MHz | 42,280 MHz | 1.000 MHz 656711 GHz 39,74 dBm -35.95 dB -13.29 dB 41160 MHz | 42,160 MHz 1000 MHz 6.66693 GHz -37.88 dBm -36.29 dB -19.63 8 |
42,280 MHz 82,550 MHz 1,000 MHz 5.62409 GHz -46,42 dbm 42,63 db -15.32 db 42,160 MHz 82,320 MHz 1,000 MHz 6.70617 GHz -42,15 dbm -40,55 db -12,78 dB
82,560 MHz 123.840 MHz 1.000 MHz 6.66867 GHz -53.63 dBm -42.84 dB -2,82 dB 82,320 MHz 123.480 MHz 1.000 MHz 6.74832 GHz -50.08 dBm -48.48 db -853d8
123,840 MHz | 165.120 MHz 1.000 MHz 6.67658 GHz -52.77 dbm -43.98 db -8.58 db 123,480 MHz | 164.640 MHz 1.000 MHz 5.74864 GHz -49.90 dbm -43.30 db -8.30 db
L Ready A J Ready 4
Dat 04: Dat 04:46:35
Spectrum '%’ Spectrum %‘
Ref Level 16,40 dem  Offset 27.40 d8 Mode Auto FFT Ref Level 16,50 dem  Offset 27.50 d8 Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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imit Jheck PAES imit Jheck PAES
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-70 d =70 di
-80 d -80 d
CF 6.705 GHz 1001 pts Span 331.2 MHz CF 6.785 GHz 1001 pts Span 329.28 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -1.56 dBm RBW 1.000 MHz Peak Power -0.86 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Rangelow | Rangeup | RBW |___Frequen | PowerAbs | PowerRel |  ALimit
-165.600 MHz |__-124,200 MHz 1.000 MHz 6.57997 GHz 52,65 dbm 51,09 cB 11,09 cB -164.640 MHz | -123,480 MHz 1.000 MHz 6.66136 GHz -50.57 oBm 43,71 0B 9.71d8
-124.200 MHz -82,800 MHz 1.000 MHz 6.58295 GHz -51.86 dbm -50.30 dB -10.92 dB -123.480 MHz -82,320 MHz 1.000 MHz 6.68572 GHz -45.12 dBm -44.26 db -11,32dg
92,800 MHz | -42,400 MHz 1.000 MHz 5.62402 GHz -42,35 dbm 40,78 cb -13.15¢cb 92,320 MHz | -42,160 MHz 1.000 MHz 5.70910 GHz -39.41 dbm -37.55 cb -10,63 db
42,400 MHz | 41,400 MHz 1,000 MHz 6.66277 GHz -36.00 dbm 34,44 0B -17.77 0B 42,160 MHz | 41,160 MHz 1,000 MHz 6.74301 GHz -35.02 dbm -34.16 0B -17.49 dB
41400 MHz | 42,400 MHz | 1.000 MHz 6.74723 GHz -36.84 dBm -35.28 dB -18.61dB 41160 MHz | 42,160 MHz | 1,000 MHz 6.82693 GHz -35.26 dBm -34.40 dB -17.73d8
42,400 MHz 82,800 MHz 1,000 MHz 5.78532 GHz -42,62 dbm 41,06 db -13.55 db 42,160 MHz 82,320 MHz 1,000 MHz 5.86156 GHz -40,63 dbm 39,77 db -12,92dB
82,800 MHz 124,200 MHz 1.000 MHz 6.82473 GHz -48.51 dbm -46,95 dB -8.25 dB 82,320 MHz 123.480 MHz 1.000 MHz 6.90799 GHz -48.93 dbm -48.07 dB -8.21d8
124.200 MHz | 165.600 MHz 1.000 MHz 5.83069 GHz -43.05 dbm -47.45 oB -7.49 db 123,480 MHz | 164.640 MHz 1.000 MHz 5.90930 GHz -48.85 dbm -47.95 db -7.59 db
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03I

Plot on Channel 6865 MHz
Spectrum

Ref Level 16,50 dBm
SGL Count 100/100

offset 27,50 da Mode Auto FFT

Plot on Channel 6945 MHz

Spectrum

Ref Level 16.60 dBm
SGL Count 100/100

offset 27.60 da

Mode Auto FFT

Plot on Channel 7025 MHz
Spectrum

Ref Level 12.66 dem
SGL Count 100/100
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-60 d

70 da

&0 d

CF 7.025 GHz 1001 pts

Standard: None

Span 330.24 MHz

Spectrum Emission Mask

Peak Power -3.87 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-165.120 MHz |__-123,840 MHz 1.000 MHz 6.8693+ GHz ~48,85 dbm ~44.98 0B
-123.840 MHz | -82,560 MHz 1,000 MHz 5.90133 GHz -49,71 dbm 4594 db

92,560 MHz | -42,260 MHz 1.000 MHz 5.34550 GHz -43,38 dbm -33.50 cb
42,280 MHz | 41,280 MHz 1,000 MHz 6.98280 GHz 41,49 dbm -37.62 0B
41.280 MHz | 42,280 MHz | 1.000 MHz 7.06711 GHz -41.15 dBm -37.28 dB
42,280 MHz 82,550 MHz 1,000 MHz 7.09485 GHz -42,97 dbm 39,10 0B
82,560 MHz | 123,840 MHz 1.000 MHz 7.14702 GHz -52.66 dBm -49.81dB
123,840 MHz | 165.120 MHz 1.000 MHz 7.15297 GHz -53.14 dBm 43,27 db

@ 1R AvgPwr @ 1R AvgPwr
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0 db
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g oo™ [ e R
-60 d& 60 dB
-70 d =70 di
-80 df -80 df
CF 6.865 GHz 1001 pts Span 331.2 MHz CF 6.945 GHz 1001 pts Span 323.52 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -1.34 dBm RBW 1.000 MHz Peak Power -0.98 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-165.600 MHz |__-124,200 MHz 1.000 MHz 6.72638 GHz 53,57 0bm 52,23 0B 12,23 B -161.760 MHz |__-121,320 MHz 1.000 MHz 6.80022 GHz 52,82 dbm 51,84 0B -11.84dp
-124.200 MHz -82,900 MHz 1,000 MHz 6.74163 GHz -53.24 dBbm 51,90 dB 12,14 dB -121.320 MHz -80.960 MHz 1,000 MHz 5.82546 GHz 51,76 dBbm -50.90 dB -11,32d8
-92.800 MHz -42,400 MHz 1.000 MHz 5.79626 GHz 41,33 dbm -33.33 cb -15.17 cb -90.6580 MHz -41,440 MHz 1.000 MHz 5.86428 GHz 43,50 dbm 42,52 cb -14.56 db
-42.400 MHz 41,400 MHz 1,000 MHz 6.82277 GHz -39.43 dbm g 41,440 MHz -40.440 MHz 1,000 MHz 590373 GHz -35.52 dbm -34.54 0B -17.87 d
41.400 MHz | 42,400 MHz 1.000 MHz 6.90723 GHz -38.06 dBm 40,440 MHz | 41,440 MHz 1.000 MHz 6.98627 GHz -35.96 dBm -34.98 dB -1B32de |
42,400 MHz 82,800 MHz 1,000 MHz 5.94631 GHz -43,44 dbm 41,440 MHz 80,880 MHz 1,000 MHz 7.01052 GHz -39,30 dbm 38,32 dB -13,43 dB
82,600 MHz | 124,200 MHz 1.000 MHz 6.98473 GHz -50.97 dBbm 80.880 MHz | 121,320 MHz 1.000 MHz 7.06616 GHz -50.98 dBm -50.00 dB -10.05 dB
124.200 MHz | 165.600 MHz 1.000 MHz 5.99566 GHz -51.85 dbm 121.320 MHz | 161.760 MHz 1.000 MHz 7.06648 GHz -51.68 dbm -50.70 db 10,70 di
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SPORTON LAB.
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EUT Mode

802.11be EHT80 Puncture 20RU1

Plot on Channel 6385 MHz

Plot on Channel 6785 MHz

Spectrum Ev'-l Spectrum nél
Ref Level 12,02 dm  Offset 23.02 dB Mode Auto FFT Ref Level 12,52 dém  Offset 23.52 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
T etk T Tt P
o defi< 20 0 deBE20t
T =]
o ‘r i o ‘l i 1l
-20 d f -20 di f
30 dem — a0 de T
— 7 ~— = ]
e - s _ o n -
o J S s N -
-60 de 60 db
nd 70 dB
-80 dem g0 d
CF 6.385 GHz 1001 pts Span 320.28 MHz CF 6.785 GHz 1001 pts Span 329.28 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.05 dBm RBW 1.000 MHz Peok Power -2.42 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-164.640 MHz | -123,480 MHz 1.000 MHz 6.24550 GHz -43,85 dbm -45.79 d -5.79 dbs -164.640 MHz | -123.480 MHz 1.000 MHz 663468 GHz -48,85 dbm 46,43 db 5,43 db
-123.480 MHz -82.320 MHz 1.000 MHz 6.26234 GHz -50.33 dBm -46.28 db -6.52 dB -123.480 MHz -82.320 MHz 1.000 MHz 6.66333 GHz -48.76 dBm -46.34 dB -6.87 dB
-82.320 MHz -42,160 MHz 1.000 MHz 6.30581 GHz -49.34 dBm 45,29 dB -17.91dB -82.320 MHz -42,160 MHz 1.000 MHz 6.70350 GHz -48,16 dBm 45,74 dB -17.50 dB
42,160 MHz 41,160 MHz 1,000 MHz 634301 GHz 48,63 dbm 44,58 db -27.91dB 42,160 MHz 41,160 MHz 1,000 MHz 6.74301 GHz -43.45 dbm -41,03 db -24.36 dB
41,160 MHz 42,160 MHz 1,000 MHz 5.42688 GHz -45.01 dbm 40,36 dB 24,28 db 41,160 MHz 42,160 MHz 1,000 MHz 5.82688 GHz -45.08 dbm 42,56 cB -26.,00 db
42,160 MHz 82,320 MHz 1.000 MHz 646716 GHz -48.97 dbm 44,91 db -16.95 db 42,160 MHz 82,320 MHz 1.000 MHz 685498 GHz -44.32 dbm 41,80 db -16,36 dB
82.320 MH2 123,480 MH2 1.000 MHz 6.50766 GHZ -50.03 dBm -45.98 dB -6.22 dB 82.320 MH2 123,480 MH2 1.000 MHz 6.90799 GH2 -48.51 dBm -46.,09 dB -6.23d8
123,480 MHz | 164.640 MHz 1,000 MHz 653861 GHz -49.31 dBm -45.26 dB -5.26 dBb 123.480 MHz | 164.640 MHz 1,000 MHz 690996 GHz -47.68 dBbm -45.26 dB 5,26 dB
L L J ) ..

Plot on Channel 6865 MHz

Plot on Channel 7025 MHz

Spectrum Ev'-l Spectrum nél
Ref Level 12,52 dm  Offset 23.52 dB Mode Auto FFT Ref Level 12,52 dém  Offset 23.52 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 6.865 GHz 1001 pts Span 331.2 MHz CF 7.025 GHz 1001 pts Span 329.28 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -2.70 dBm RBW 1.000 MHz Peok Power -3.22 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel Alimit
-165.600 MHz | -124.200 MHz 1.000 MHz 669957 GHz -42.88 dbm 46,15 d -6.19 db -164.640 MHz | -123,480 MHz 1.000 MHz 6.89477 GHz -43,46 obm 45,24 d 5.24db
-124.200 MHz -82.800 MHz 1.000 MHz 6.74163 GHz -48.68 dBm -45.98 db -6.22 dB -123.480 MHz -82.320 MHz 1.000 MHz 6.90201 GHz -48.71 dBm -45.40 dB 563 d8
-52.800 MHz -42,400 MHz 1.000 MHz 678237 GHz -47.76 dBm -45,06 dB -17.10 dB -82.320 MHz -42,160 MHz 1.000 MHz 6.94416 GHz -47,65 dBm 44,43 dB -16,72 dB
-42,400 MHz 41,400 MHz 1,000 MHz 6.82277 GHz -42,98 dbm -40.28 db -23.61dB 42,160 MHz 41,160 MHz 1,000 MHz 696301 GHz -45,62 dbm -42,60 db -25.93 dB
41,400 MHz 42,400 MHz 1,000 MHz 5.80723 GHz 44,17 dbm 41,47 dB -24.81dB 41,160 MHz 42,160 MHz 1,000 MHz 7.06688 GHz -42,96 dbm -33.74 B -23.07 db
42,400 MHz 82,800 MHz 1.000 MHz 6.94763 GHz -46.50 dbm 43,80 db -15.83 dB 42,160 MHz 82,320 MHz 1.000 MHz 7.10057 GHz -48.45 dbm 45,22 db -18.57 db
82.800 MH2Z 124.200 MH2 1.000 MHz 6.98771 GH2 -48.84 dBm -46.15 dB -6.58 dB 82.320 MH2 123,480 MH2 1.000 MHz 7.14667 GHZ -50.84 dBm -47.62 dB -8.15d8
124,200 MHz | 165.600 MHz 1,000 MHz 7.00063 GHz -49.65 dBm -46.95 db -6.95 dB 123.480 MHz | 164.640 MHz 1,000 MHz 7.14864 GHz -51.49 dBm -48.27 db -8.27 dB
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EUT Mode

802.11be EHT80 Puncture 20RU2

Plot on Channel 6225 MHz

=)

Ref Level 12.22 dBm
SGL Count 100/100

Offset 23,22 dB Mode Auto FFT

Plot on Channel 6705 MHz
Spectr

Ref Level 12.72 dBm
SGL Count 100/100

oOffset 23,72 dp Mode Auto FFT
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-80 d -80 di
CF 6.225 GHz 1001 pts Span 331.2 MHz CF 6.705 GHz 1001 pts Span 331.2 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.21 dBm RBW 1.000 MHz Peak Power -1.79 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-165.600 MHz | -124.200 MHz 1.000 MHz 5.07646 GHz -43,36 dbm 45,15 d -5.15 db -165.600 MHz | -124.200 MHz 1.000 MHz 5.56504 GHz -48.22 dbm 46,43 ob 5,43 db
-124.200 MHz -82.800 MHz 1.000 MHz 6.10163 GHz -4G.85 dBm -45.64 db -5.88 dB -124.200 MHz -82.800 MHz 1.000 MHz 6.58130 GHz -47.98 dBm -46.18 dB -6.33d8
-82.800 MHz -42,400 MHz 1.000 MHz 6.14237 GHz -46,95 dBm 42,74 0B -14.77 dB -82.800 MHz -42,400 MHz 1.000 MHz 6.62237 GHz -42,01 dBm -40,22 dB -12,25dB
-42,400 MHz -41,400 MHz 1,000 MHz 6.18277 GHz -45,51 dbm 41,30 dB 24,63 dB -42,400 MHz -41,400 MHz 1,000 MHz 6.66277 GHz -38.80 dbm -37.00 dB -20,34 dB
41,400 MHz 42,400 MHz 1,000 MHz 5.26723 GHz -45.41 dbm 41,20 B -24.53 cb 41,400 MHz 42,400 MHz 1,000 MHz 5.74723 GHz -39.91 dbm -37.12 dB -20,45 db
42,400 MHz 82,800 MHz 1.000 MHz 56.30763 GHz -46.,58 dBm 42,36 dB -14.40 db 42,400 MHz 82,800 MHz 1.000 MHz 5.78664 GHz -42,05 dBm -40.25 db -12,48 db
82.800 MH2Z 124.200 MH2 1.000 MHz 6.34903 GH2 -50.13 dBm -45.92 dB -5.97 dB 82.800 MH2Z 124.200 MH2 1.000 MHz 6.82903 GH2 -48.06 dBm -46.27 dB -6.32 dB
124,200 MHz | 165.600 MHz 1,000 MHz 6.36394 GHz -49,18 dBbm -44.97 dB -4.97 di 124,200 MHz | 165.600 MHz 1,000 MHz 6.83069 GHz -47.13 dBbm -45.34 dB -5.34 dB
pectrum o pectr 2
Ref Level 12.22 dém  Offset 23.22 dp Mode Auto FFT Ref Level 12,72 dém  Offset 23.72 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Tt qeTk T e F
0 d"p 200 0 du:—:\ 20t S 1
et - = =
-10 d ‘“ r 1 .10 d& I
-20 d 20 de | ‘
— ‘ — 20 ‘ l“'“ -
-30 dem — g ~—— -30 d — IL ——
-a0 dBm p— . -20 dBm —— R =
)I “"%v—r\__..n,b_ e s E—u—
SO = [-50.d8m-
-0 d 60 d
-70 di -70 de|
-390 d -80 d
CF 6.225 GHz 1001 pts CF 6.705 GHz 1001 pts Span 331.2 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -4.51 dBm RBW 1.000 MHz Peak Power 9 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-165.600 MHz | -124.200 MHz 1.000 MHz 6.08537 GHz .31 dim 44,81 ch 81dB -165.600 MHz | -124.200 MHz 1.000 MHz 6.55578 GHz -48.55 dbm ~46.,80 o B0 dB
-124.200 MHz -82.800 MHz 1.000 MHz 6.10097 GHz -4G.85 dBm -5.39 dB -124.200 MHz -82.800 MHz 1.000 MHz 6.58130 GHz -48.72 dBm -46.93 dB
-82.800 MHz -42,400 MHz 1.000 MHz 6.14270 GHz -47.86 dBm -15.45 dB -82.800 MHz -42,400 MHz 1.000 MHz 6.62336 GHz 41,63 dBm -33.84 B
-42,400 MHz -41,400 MHz 1,000 MHz 6.18277 GHz -45,21 dbm 24,03 dB -42,400 MHz -41,400 MHz 1,000 MHz 6.66277 GHz -40,61 dbm -38.82 dB
41,400 MHz 42,400 MHz 1.000 MHz 6.26723 GHz -44.98 dBm -23.80 dB 41,400 MHz 42,400 MHz 1.000 MHz 6.74723 GHz -40.13 dBm -38.34 dB
42,400 MHz 82,800 MHz 1,000 MHz 5.30864 GHz -46.28 dbm -14.00 b 42,400 MHz 82,800 MHz 1,000 MHz 6.78631 GHz 42,68 dbm 40,89 db
82,800 MHz | 124,200 MHz 1.000 MHz 6.34870 GHz -50.05 dBm -5.68 db 82,800 MHz | 124,200 MHz 1.000 MHz 6.82604 GHz -49,32 dBm -46.53 dB
124,200 MHz | 165.600 MHz 1.000 MHz 6.35036 GHz -49.23 dbm -4.72 dbs 124,200 MHz | 165.600 MHz 1.000 MHz 5.83036 GHz -47.03 dbm 45.23 o
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR2D0206-03I

EUT Mode

802.11be EHT80 Puncture 20RU8

Plot on Channel 5985 MHz

Spectrum

Plot on Channel 6465 MHz

Ev'-l Spectrum

Ref Level 12.32 dBm
SGL Count 100/100

oOffset 23,32 dp

Mode Auto FFT Ref Level 12.22 dBm

SGL Count 100/100

Offset 23,22 dB Mode Auto FFT

(@ 1rm AvgPwr (@ 1rm AvgPwr
S TEES =F e T
R A R A
e e s P 1
_0d ‘irf \ I _0d ‘]J l[
-20 d -20 d
] 1 p— T
-30 dey — ‘ — -30 dem: — N
20 dem - ——— 20 dem - R
S . e - sads J R
60 dB s0de
-70 d -70 d
&0 de &0 de
CF 5.985 GHz 1001 pts Span 320.28 MHz CF 6.465 GHz 1001 pts Span 329.28 MHz

Spectrum Emission Mask

Standard: None Spectrum Emission Mask

Standard: None

Peak Power -4.18 dBm RBW 1.000 MHz Peak Power -3.00 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel Alimit
-164.640 MHz | -123,480 MHz 1.000 MHz 5.83798 GHz -48,54 dbm 44,36 d -4.36 db -164.640 MHz | -123.480 MHz 1.000 MHz 6.31501 GHz -43.32 dbm 46,32 db -5.32 db
-123.480 MHz -82.320 MHz 1.000 MHz 5.86168 GHz -48.57 dBm -45.38 dB -5.43 dB -123.480 MHz -82.320 MHz 1.000 MHz 6.34234 GHz -50.02 dBm -47.02 db -7.26 d8
-82.320 MHz -42,160 MHz 1.000 MHz 5.90548 GHz -48,01 dBm 43,82 dB -16.38 dB -82.320 MHz -42,160 MHz 1.000 MHz 6.38448 GHz -48,93 dBbm 45,93 dB -18.29 dB
42,160 MHz 41,160 MHz 1,000 MHz 5.94301 GHz 44,51 dbm 40,43 db -23.76 db 42,160 MHz 41,160 MHz 1,000 MHz 6.42301 GHz 47,64 dbm 44,64 db -27.97 dB
41,160 MHz 42,160 MHz 1,000 MHz 5.02688 GHz 44,75 dbm 40,61 ¢ -23.34db 41,160 MHz 42,160 MHz 1,000 MHz 550688 GHz -45.06 dbm 42,06 cb -25,40 db
42,160 MHz 82,320 MHz 1.000 MHz 6.06650 GHz -48,90 dbm 44,72 db -16.88 db 42,160 MHz 82,320 MHz 1.000 MHz 654255 GHz -47.49 dbm 44,49 db -17.44 db
82.320 MH2 123,480 MH2 1.000 MHz 6.10766 GHZ -49.96 dBm -45.78 dB. -6.02 dB 82.320 MH2 123,480 MH2 1.000 MHz 6.58733 GH2 -50.43 dBm -47.43 dB -7.77 dB
123,480 MHz | 164.640 MHz 1,000 MHz 6.10897 GHz -49.19 dBm -45.01 dB -5.01 dB 123.480 MHz | 164.640 MHz 1,000 MHz 650260 GHz -48.51 dBm 45,51 db 551d
L L ) .
Date: € Date: € 2 12
Spectrum Ev'-l Spectrum nél
Ref Level 12,32 dém  Offset 23.32 dB Mode Auto FFT Ref Level 12,72 dm  Offset 23.72 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
Tt P it ek #
0 deBE20t o qeR200
= o 7 = 1
04 Ir ! o [ L
o0 d i - -20 d8 'l T
30 dB I e 30 d — ! =
- I -] - ] —
-40 dBm— " = = -40 de = 7 % =
. _ e . .y T S
60 db -60d
-70d 70 de
-80 dey -80 d
CF 6.545 GHz 1001 pts Span 330.24 MHz CF 6.625 GHz 1001 pts Span 329.28 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peok Power -3.18 dBm RBW 1.000 MHz Peak Power -2.51 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel Alimit
-165.120 MHz | -123,840 MHz 1.000 MHz 5.39458 GHz -43,64 obm ~46,46 d -6.46 db -164.640 MHz | -123.480 MHz 1.000 MHz 6.49043 GHz -48.89 dbm -46.38 db -6.38 db
-123.840 MHz -82.560 MHz 1.000 MHz 6.42133 GHz -43.96 dBm -46.78 dB -6.83 dB -123.480 MHz -82.320 MHz 1.000 MHz 6.50267 GHz -43.43 dBm -46.92 dB -7.26 d8
-82.560 MHz -42,280 MHz 1.000 MHz 6.46525 GHz -48,46 dBm 45,28 dB -17.84 dB -82.320 MHz -42,160 MHz 1.000 MHz 6.55667 GHz -43,49 dBm -40,98 dB -15.77 dB
42,280 MHz 41,280 MHz 1,000 MHz 650289 GHz -45,62 dbm 42,65 db -25.98 db 42,160 MHz 41,160 MHz 1,000 MHz 650301 GHz -41.29 dbm -38.78 db -2212dp
41,250 MHz 42,280 MHz 1,000 MHz 6568711 GHz -45.50 dbm 42,32 B -25.56 db 41,160 MHz 42,160 MHz 1,000 MHz 5.66683 GHz 43,32 dbm 40,81 ¢B -24.15 db
42,280 MHz 82,560 MHz 1.000 MHz 662739 GHz -48.67 dbm 45,49 db 1753 dB 42,160 MHz 82,320 MHz 1.000 MHz 6.70286 GHz -45.51 dbm -43,00 db -15,69 db
82.560 MH2Z 123.840 MH2 1.000 MHz 6.66867 GHZ -50.26 dBm -47.08 dB -7.13 dB 82.320 MH2 123,480 MH2 1.000 MHz 6.74601 GHZ -48.63 dBm -46.12 dB -6.84 dB
123,840 MHz | 165.120 MHz 1,000 MHz 6.60906 GHz -48.97 dBm -45.79 db -5.79 db 123.480 MHz | 164.640 MHz 1,000 MHz 6.77696 GHz -47.82 dBbm -45.31 dB 531 dB
L L ) .
Dat 6 23:11:41 Dx
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Report No. : FR2D0206-03I

Plot on Channel 6945 MHz

Spectrum

Ref Level 12,52 dBm  Offset 23.52 dB
SGL Count 100/100

Mode Auto FFT

([@1Rm avgPwr

et e G

0 dBRc20L

10 dB I

-20 d |

-30 d ——

.60 de

70 da

&0 d

CF 6.045 GHz

1001 pts

Span 323.52 MHz

Spectrum Emission Mask
Peak Power -2.51 dBm

Standard: None

RBW 1.000 MHz

Rangelow | Rangeup | REBW | Frequency | PowerAbs | PowerRel |  ALimit
-161.760 MHz | -121,320 MHz 1.000 MHz 6.76340 GHz ~48,57 dbm -46,06 0B -6.06 dE
-121.320 MHz -80,960 MHz 1,000 MHz 5.82384 GHz -49,92 dbm 45,41 dB -5.46 db
-90.880 MHz 41,440 MHz 1.000 MHz 56.86681 GHz -45.83 dbm 43,32 cb -16.27 cb
-41.440 MHz -40.440 MHz 1.000 MHz 56.90373 GHz -40.15 dBm
40,440 MHz 41,440 MHz 1.000 MHz 6.98627 GHz -43,52 dBm
41,440 MHz 80,880 MHz 1,000 MHz 7.02443 GHz -48.44 dbm
80.880 MHz | 121,320 MHz 1.000 MHz 7.06486 GHz 51,46 dBbm
121,320 MHz | 161.760 MHz 1.000 MHz 7.07586 GHz -50.78 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03I

EUT Mode : 802.11be EHT160 Full RU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum '%1 Spectrum '%1
Ref Level 15,90 dem  Offset 26.30 d8 Mode Auto Sweep Ref Level 16,10 deém  Offset 27.10 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
10 daiit Jheck 10 daiit Jheck PAES
P<20d P<20d
od 0dB
T
-10 de| | 104 ( “ﬂ
-20 de| = [ -20 de| /H ‘.\
1 i
-30 dem = 1 -30 dem —I= T —
A0 dB, |t o - S N
p—
o
-50.d — -50 d8
-50 o -50 o
70 dey -70 df
-80 dem -80 der
CF 6.025 GHz 1333 pts Span 666.24 MHz CF 6.185 GHz 1348 pts Span 673.92 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -0.96 dBm RBW 2.000 MHz Peak Power -1.19 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-333.120 MHz |__-249,840 MHZ 2.000 MHz 5.77491 GHz ~48.84 dBbm ~47.88 0B -7.89 0B -336.960 MHz |__-252.720 MHZ 2.000 MHz 5.93203 GHz -50.11 dBm -48.92 0B 8.92d8
-249.840 MHz | -166.560 MHz 2,000 MHz 5.77541 GHz -49,67 dbm -47.71dB -7.75 db -252.720 MHz | -168.480 MHz 2,000 MHz 5.93303 GHz -49,97 dbm 43,76 dB -8.69 dB
166,560 MHz | -84.260 MHz 2,000 MHz 5.86170 GHz -40.08 dbm -33.12 cb 11,44 ch 168,430 MHz | -85.240 MHz 2,000 MHz 56.03131 GHz 41,03 dbm -33.84cb -13.26 db
84,280 MHz | -83.280 MHz 2,000 MHz 5.94007 GHz -34.68 dbm 337208 -18.72 0B -85.240 MHz | -84.240 MHz 2,000 MHz 6.10001 GHz -37.62 dbm -36.43 0B -21,43 dB
83.280 MHz | 84.250 MHz 2.000 MHz 6.10903 GHz -33.81 dBm 32,85 dB -17.85 dB 84.240 MHz | 85,240 MHz 2,000 MHz 6.26993 GHz -35.70 dBm -34.51 0B -19.51d8
84.280 MHz | 166,550 MHz 2,000 MHz 5.166823 GHz -34.91 dbm -33.95 db -8.22.dp 85.240 MHz | 168,480 MHz 2,000 MHz 5.33668 GHz -36.94 dbm 35,75 db 9,36 db
166.560 MHz | 249.840 MHz 2,000 MHz 6.24298 GHz -43.29 dBm -42.33dB -6.92 db 168,480 MHz | 252.720 MHz 2,000 MHz 6.43597 GHz -49.33 dBbm -43.14 dB -£.39dp
240,840 MHz | 333.120 MHz 2,000 MHz 6.27559 GHz -4,45 dbm -47.53 b -7.53 dbs 252720 MHz | 336.960 MHz 2,000 MHz 6.43797 GHz -43.55 dbm -48.35 db -8.35 db
Ready 4 )| Ready 4
Spectrum '%1 Spectrum '%1
Ref Level 16,10 deém  Offset 27.10 d8 Mode Auto Sweep Ref Level 16,20 dem  Offset 27.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
imit Jheck imit Jheck PAES
10 daimit é
P<20d 1od m‘)\]l
0dB 0dB
I
-10 d "I ‘1 -10 d
-20 de| — ‘[ = -20 de|
-30 dBm — = -30 der e
= ol S ¥
=401 d = o =40
|50 de | 50 dev ] —
-50 o 60 d&
70 d 70 d
-80 der -80 der
CF 6.345 GHz 1341 pts Span 670.08 MHz CF 6.505 GHz 1348 pts Span 673.92 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -1.33 dBm RBW 2.000 MHz Peak Power -1.05 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-335.040 MHz |__-251,280 MHz 2.000 MHz 6.09297 GHz -49,42 dBm -48,09 dB -8.09 0B -336.960 MHz |__-252.720 MHZ 2.000 MHz 6.25203 GHz ~47,88 dBbm ~46,83 0B 6.63d8
-251.280 MHz | -167.520 MHz 2,000 MHz 509497 GHz -49,20 dbm -47.96 db 5,04 db -252.720 MHz | -168.480 MHz 2,000 MHz 5.25253 GHz -47.95 dbm 46,90 dB 5,94 d8
-167.520 MHz | -84.760 MHz 2,000 MHz 5.16726 GHz -33.70 dbm -38.37 cb -11.31 R 168,430 MHz | -85.240 MHz 2,000 MHz 5.34730 GHz -35.83 dbm 34,75 cb -7.82 db
-84.760 MHz | -83.760 MHz 2,000 MHz 6.26049 GHz -35.91 dbm -34.58 0B -19.58 dB -85.240 MHz | -84.240 MHz 2,000 MHz 56.42001 GHz -31.77 dbm -30.72 0B -15.72 dB
83.760 MHz | 84,760 MHz 2.000 MHz 6.42951 GHz -34.32 dBm -32.99 dB -17.99 dB 84.240 MHz | 85,240 MHz 2.000 MHz 6.58993 GHz -31.91 dBm -30.86 dB -15.86 dB
84,760 MHz | 167.520 MHz 2,000 MHz 5.49321 GHz -35.21 dbm -33.88 db -7.75 db 85.240 MHz | 168,480 MHz 2,000 MHz 6.66170 GHz -34,07 dbm -33.02db 6,16 d
167.520 MHz | 251.280 MHz 2,000 MHz 6.56242 GHz -43,39 dBm -42.06 dB -6.91db 168,480 MHz | 252.720 MHz 2,000 MHz 6.72137 GHz -41,06 dBm -40.01dB 5.19dp
251.280 MHz | 335.040 MHz 2,000 MHz 659653 GHz -43.45 dbm 47,12 B -7.12 dbs 252720 MHz | 336.960 MHz 2,000 MHz 6.75797 GHz -46,43 dBm -45.38 db -5.38 db
Ready 4 )| Ready 4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03I

Plot on Channel 6665 MHz
Spectrum

Plot on Channel 6825 MHz

'%1 Spectrum

Ref Level 16.40 dem  Offset 27.40 d8

SGL Count 100/100

Mode Auto Sweep

Ref Level 16,50 dBm
SGL Count 100/100

offset 27,50 da

Mode Auto Sweep

@ 1R AvgPwr

@ 1R AvgPwr

Tmit qheck PARS
0 dém)\]l

Tmit
0 dém)\]l

heck

o I

o I

20 d

-30 der

=0rdenT

i
s de

60 dB

70 d

70 d

-E0 df

-E0 df

CF 6.665 GHz 1348 pts

Span 673.02 MHz

CF 6.825 GHz

1325 pts Span 662.4 MHz

Spectrum Emission Mask Standard: None

Peak Power 0.83 dBm

RBW 2.000 MHz

Spectrum Emission Mask
Peak Power 0.87 dBm

Standard: None
RBW 2.000 MHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
~336.960 MHz 252720 MHz 2,000 MHz 6.41203 GHz ~43,49 dbm ~44,32 0B ~4.32 OB -331.200 MHz |__-248.400 MHz 2,000 MHz 6.57635 GHzZ ~44,25 0bm ~45,13 0B 5.13d8
-252.720 MHz -168.4280 MHz 2,000 MHz 6.49176 GHz -28.63 dbm -29.46 dB -0.78 dB -248.400 MHz -165.600 MHz 2,000 MHz 663155 GHz -33.39 dbm -34.26 db -2.23dg
-166.430 MHz | -85.240 MHz 2,000 MHz 6.50881 GHz -26.24 dBm -27.06 dB -0.24 db -165.600 MHz | -83.800 MHz 2,000 MHz 6.66818 GHz -27.55 dbm -20.32 dB -1.78 db
-85.240 MHz | -84.240 MHz | 2,000 MHz 6.58001 GHz 22,67 dbm 23,49 dB -8.49 db 83800 MHz | 82,800 MHz | 2,000 MHz 6.74145 GHz -23.99 dbm 24,86 0B -0.86 dB
84.240 MHz | 85240 MHz | 2,000 MHz 6.74993 GHz -23.61 dBm 24.43 dB 543 0B 82800 MHz | 83,800 MHz | 2,000 MHz 6.90855 GHz -25.20 dBm -26.08 dB -11,08 dB
85.240 MHz | 168,480 MHz | 2,000 MHz 5.82170 GHz 27,24 dbm 28,07 db -1.20 di 83,800 MHz | 165,600 MHz | 2,000 MHz 597981 GHz -29,43 dbm -30.30 db 3,36 dB
168,430 MHz 252.720 MHz 2,000 MHz 6.85028 GHz -31.14 dBm -31.97 dB -1.57 d& 165.600 MHz 248,400 MHz 2,000 MHz 7.01092 GHz -33.06 dBm -33.94 dB -2,09.dB
252720 MHz | 336.960 MHz | 2,000 MHz 5.91847 GHz -41.60 dbm 42,42 B -2.42 dbs 240,400 MHz | 331.200 MHz | 2,000 MHz 7.07415 GHz -42.75 dbm -43.63 dB -3.63 db
[ ) Ready Al 1 ] Ready p
Dat Dat 06:09:32
Spectrum '%1
Ref Level 16,60 dem  Offset 27.60 d8 Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
heck PABS
-30 d — — —
e S
T
S0.d8 L
.60 dB
=70 di
-80 d
CF 6.985 GHz 1329 pts Span 664.32 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.44 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-332.160 MHz | -249.120 MHz 2,000 MHz 6.73563 GHZ ~47.96 dBm 47,520 7.52 6
-249.120 MHz -166.0280 MHz 2,000 MHz 6.78265 GHz -39.84 dbm -39.41 dB -6.17 dB
-166.080 MHz | -84.040 MHz 2,000 MHz 6.83168 GHz -33.27 dbm -32.83 cb -6.08 dbs
-84.040 MHz | -83.040 MHz | 2,000 MHz 690121 GHz 29,81 dbm 29,37 dB -14.37 db
83.040 MHz | 84,040 MHz 2.000 MHz 7.06879 GHz -31.60 dBm -31.16 dB -16.16 dB
84.040 MHz | 166,080 MHz | 2,000 MHz 7.14183 GHz -35.72 dBm -35.29 dB -8.19 db
166,080 MHz 249,120 MHz 2,000 MHz 7.20185 GHz -43.96 dBm -43.52 dB -2,18 dB
240,120 MHz | 332.160 MHz | 2,000 MHz 7.23437 GHz -49.06 dbm -48.63 db -8.63 dbs
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03I

EUT Mode

802.11be EHT160 Puncture 20RU128

Plot on Channel 6025 MHz

Plot on Channel 6665 MHz

Plot on Channel 6825 MHz
pcctr

pectr o pectru 2
Ref Level 12,59 dém  Offset 23.59 dp Mode Auto Sweep Ref Level 12,99 dm  Offset 23.39 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
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| =0 dem 50 der T
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-90 d -80 d8
CF 6.025 GHz 1001 pts Span 666.24 MHz CF 6.665 GHz 1001 pts Span 673.92 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -1.32 dBm RBW 2.000 MHz Peak Power 0.78 dBm RBW 2.000 MHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range Low Range Up RBW Frequency Power Abs Power Rel ALimit
-333.120 MHz | -245,840 MHz 2,000 MHz 5.77348 GHz -46,42 obm 10 cb db. -336.950 MHz 0 WHz 2,000 MHz 5.41154 GHz 7 dbm S5 dbs 5 di
-240.840 MHz -166.560 MHz 2.000 MHz 5.77549 GHz -46.51 dBm -45.10 dB F -252.720 MHz -168.480 MHz 2.000 MHz 6.49416 GHz -28.69 dBm -30.48 dB 214 d8
-166,560 MHz -84,280 MHz 2,000 MHz 5.87282 GHz -38.95 dBm -37.63 B -11.03 dB -168.480 MHz -85.240 MHz 2,000 MHz 651175 GHz -26.06 dBm -26.84 dB -031d8
-84,280 MHz 83,260 MHz 2,000 MHz 5.94122 GHz -34.65 dbm -33.33dB -13.33dB -85.240 MHz 84,240 MHz 2,000 MHz 5.560265 GHz 22,22 dbm -23.01dB -3.01d8
63.250 MHz 84.250 MHz 2,000 MHz 5.10878 GHz -33.53 dbm -32.21dB -12.21dB 84,240 MHz 85.240 MHz 2,000 MHz 5.74574 GHz 24,64 dbm -25.42 b 5.42dp
84.280 MHz | 166560 MHz 2,000 MHz 5.16246 GHz -36.64 dBm -35.32 dB -10.15 dB 85.240 MHz | 168,480 MHz 2,000 MHz 5.80133 GHz -28.15 dbm -28.93 dB -4.02 db
166.560 MHz 249,840 MHz 2.000 MHz 6.27451 GH2 -46.45 dBm -45.13 dB. -5.18 dB 168.480 MHz 252,720 MHz 2.000 MHz 6.91738 GH2 -42.90 dBm 43,68 dB -3.73d8
249.840 MHz 333,120 MHz 2,000 MHz 6.2758+ GHz -46,44 dBm -45.12 dB -5.12 di 252720 MHz | 336.960 MHz 2,000 MHz 5.91806 GHz -43,09 dBbm -43,87 dB -3.87 dB
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Peak Power 0.34 dBm

Range Low Range U, RBW Frequen
-331.200 MHz -248.400 MHz 2,000 MHz 6.57627 GHz
248,400 MHz | -165.500 MHz 2,000 MHz 6.65007 GHz
-165.600 MHz -83.800 MHz 2.000 MHz 65.66904 GHz
-83.800 MHz -82.800 MHz 2,000 MHz 6.74170 GHz
82.800 MHz 83.800 MHz 2,000 MHz 6.90830 GHz
83.800 MHz 165.600 MHz 2.000 MHz 6.94837 GHz
165.600 MHz 248,400 MHz 2,000 MHz 7.07241 GHz
248.400 MHz 331.200 MHz 2.000 MHz 7.07373 GHz

RBW 2.000 MHz

Power Abs Power Rel ALimit
44,37 dbm 44,72 ob 4.72 dB
-31.18 dBm -31.52 dB
-28.84 dBm -29.18 dB
24,25 dbm 24,59 db
-26.78 dbm 2713 cb
29,41 dbm 29,76 dB
-44.86 dBm -45.20 dB
-44.94 dBm 28 db
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EUT Mode 802.11be EHT160 Puncture 20RU16

Plot on Channel 6185 MHz
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Spectrum Emission Mask Standard: None
Peak Power -1.45 dBm RBW 2.000 MHz
Range Low | RangeUp | REBW | Frequency | Power Abs | Power Rel |
-336.960 MHz | -252.720 MHz 2,000 MHz 5.93060 GHz -45.,38 dbm 44,53 cb
-252.720 MHz -168.480 MHz 2.000 MHz 5.93262 GHz -46.09 dBm -44.64 db
-168.480 MHz -85.240 MHz 2,000 MHz 602004 GHz -38.56 dBm 37,1108
-85.240 MHz 84,240 MHz 2,000 MHz 5.10026 GHz -35.24 dbm -33.79dB B
84,240 MHz 85.240 MHz 2,000 MHz 5.265974 GHz -33.68 dbm -32.24dB 12,24 0B
85.240 MHz | 168,480 MHz 2,000 MHz 5.35314 GHz -36.27 dbm -34.82 B -6.85 db
168.480 MHz 252,720 MHz 2.000 MHz 6.43738 GH2 -45.49 dBm -44.04 dB -4,09 dB
252720 MHz | 336.960 MHz 2,000 MHz 6.44008 GHz -45,41 dBbm -43.95 b -3.96 dB
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EUT Mode

802.11be

EHT160 Puncture 20RU1

Plot on Channel 6345 MHz

Plot on Channel 6505 MHz
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Ref Level 12,29 dm  Offset 23.29 dp Mode Auto Sweep Ref Level 12,49 dBm  Offset 23.43 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
Tt e T Tt T
o apBc200 o apBc200 ‘ [ 7 _ |
-10 d | -10 déy
C Tl _
30 dey L [ 30 dey = - e
~~ Joipore e . e o
S — ~ - .
=40 T, = i -
- = B | —
| -50 dBm— 4= || 5o den—F—— —
.60 d&s .60 d&s
70 d 70 d
-80 dey -80 d
CF 6.345 GHz 1001 pts Span 670.08 MHz CF 6.505 GHz 1001 pts Span 673.92 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -1.06 dBm RBW 2.000 MHz Peak Power -0.31 dBm RBW 2.000 MHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range Low Range Up RBW Frequency Power Abs Power Rel ALimit
-335.040 MHz | -251.280 MHz 2,000 MHz 6.09271 GHz ~47.01 cbm 55 db db. -336.950 MHz 0 WHz 2,000 MHz 5.25154 GHz 1 dbm 40 ch 0 di
-251.280 MHz -167.520 MHz 2.000 MHz 6.09406 GHz -47.06 dBm -45.99 dB -252.720 MHz -168.480 MHz 2.000 MHz 6.25262 GHz -46.78 dBm -46.47 dB -6.52 dB
-167.520 MHz -84,760 MHz 2,000 MHz 6.21213 GHz -37.05 dBm -35.98 dB 11,33 dB -168.480 MHz -85.240 MHz 2,000 MHz 6.37340 GHz -32.60 dBm 32,29 dB -7.84 dB
-84.760 MHz -83.760 MHz 2,000 MHz 5.26074 GHz -35.91 dbm -34.84 dB -14.85 db -85.240 MHz 84,240 MHz 2,000 MHz 5.42026 GHz -31.34 dbm -31.03dB -11,03 d8
83.760 MHz 84.760 MHz 2,000 MHz 5.42526 GHz -33.17 dbm -32.10cB -12,10 dB 84,240 MHz 85.240 MHz 2,000 MHz 556574 GHz -31.38 dbm -31.07 cb -11.07 db
84.760 MHz | 167.520 MHz 2,000 MHz 5.40738 GHz -35.29 dbm -34.23 0B -7.69 db 85.240 MHz | 168,480 MHz 2,000 MHz 6.65758 GHz -34.19 dbm -33.88 dB -7.41dB
167.520 MH2 251,280 MHz 2.000 MHz 6.59594 GH2 -45.77 dBm -44.71 dB -4.76 dB 168.480 MHz 252,720 MHz 2.000 MHz 6.75738 GH2 -45.19 dBm -44.88 dB -4.93 dB
251.280 MHz 335,040 MHz 2,000 MHz 6.59662 GHz -45,67 dBbm -44.60 B -4.60 dB 252720 MHz | 336.960 MHz 2,000 MHz 6.75806 GHz -45,15 dBm -44.84 0B 4,84 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.02 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-332.160 MHz | -245,120 MHz 2,000 MHz 6.73488 GHz -45.,47 obm -45,45 o -5.43 dh
-2409.130 MHz -166.080 MHz 2.000 MHz 6.73621 GHz -45.40 dBm -45.42 dB
-166.080 MHz -84.040 MHz 2,000 MHz 6.84860 GHz 29,75 dbm 29.77 dB
-84.040 MHz -83.040 MHz 2,000 MHz 590145 GHz -27.73 dbm 27.75dB
63.040 MHz 84.040 MHz 2,000 MHz 7.06854 GHz -28.01 cdbm -28.02 b
84.040 MHz | 166.080 MHz 2,000 MHz 7.13741 GHz -31.79 dbm -31.81dB
166.080 MH2 249,120 MHz 2.000 MHz 7.23379 GH2 -44.66 dBm -44.68 dB
249.120 MHz 332,160 MHz 2,000 MHz 7.23445 GHz -44,80 dBbm 82 db
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EUT Mode
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Plot on Channel 6025 MHz
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Plot on Channel 6665 MHz
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Peak Power -1.19 dBm RBW 2.000 MHz Peak Power 0.90 dBm RBW 2.000 MHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range Low Range Up RBW Frequency Power Abs Power Rel Alimit
-333.120 MHz | -245,840 MHz 2,000 MHz 5.77348 GHz ~46.,67 obm 48 oh db. -336.950 MHz 0 WHz 2,000 MHz 5.41127 GHz 3 dBbm 02 dbs 2 db
-240.840 MHz -166.560 MHz 2.000 MHz 5.77549 GHz -46.76 dBm -45.57 dB L -252.720 MHz -168.480 MHz 2.000 MHz 6.41262 GHz -45.17 dBm -46.07 db -6.12 d8
-166,560 MHz -84,280 MHz 2,000 MHz 5.86085 GHz -40.54 dBm -39.35 B 1353 dB -168.480 MHz -85.240 MHz 2,000 MHz 652257 GHz -27.99 dBm -28.89 dB -3.39d8
-84,280 MHz 83,260 MHz 2,000 MHz 5.94122 GHz -35.74 dbm -34.56 db -14.56 db -85.240 MHz 84,240 MHz 2,000 MHz 5.56026 GHz -23.64 dbm 24,54 db -4.54d8
63.250 MHz 84.250 MHz 2,000 MHz 5.10878 GHz -35.43 dbm 34,24 dB 14,24 dB 84,240 MHz 85.240 MHz 2,000 MHz 5.74574 GHz -28.11 dbm -22.00 B 5,00 dp
84.280 MHz | 166560 MHz 2,000 MHz 6.12232 GHz -36.08 dbm -34.89 db -13.62 db 85.240 MHz | 168,480 MHz 2,000 MHz 56.76073 GHz -28.82 dbm 29,72 dB 8.71d8
166.560 MHz 249,840 MHz 2.000 MHz 6.27451 GH2 -47.15 dBm -45.96 dB -6.01 dB 168.480 MHz 252,720 MHz 2.000 MHz 6.91738 GH2 -45.14 dBm -46.04 dB -6.09 dB
249.840 MHz 333,120 MHz 2,000 MHz 6.27984 GHz -47.14 dBbm -45.95 db -5.95 di 252720 MHz | 336.960 MHz 2,000 MHz 5.91806 GHz -45,19 dBbm -46.09 db -6.09 dB
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248,400 MHz | -165.500 MHz 2,000 MHz 6.57750 GHz
-165.600 MHz -83.800 MHz 2.000 MHz 6.67968 GHz
-83.800 MHz -82.800 MHz 2,000 MHz 6.74170 GHz
82.800 MHz 83.800 MHz 2,000 MHz 6.90830 GHz
83.800 MHz 165.600 MHz 2.000 MHz 6.92110 GHz
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EUT Mode

802.11be EHT160 Puncture 40RU3

Plot on Channel 6345 MHz
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Plot on Channel 6505 MHz
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-84.760 MHz -83.760 MHz 2,000 MHz
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Frequen
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EUT Mode 802.11be EHT160 Puncture 40RU48

Plot on Channel 6185 MHz
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-252.720 MHz -168.480 MHz 2.000 MHz 5.93329 GHz -46.38 dBm -44.79 db
-168.480 MHz -85.240 MHz 2,000 MHz 6.01821 GHz -41,09 dBm -33.50 dB
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3.5 Contention Based Protocol

3.5.1Limit of Contention Based Protocol

<FCC 14-30 CFR 15.407>

(d)(6) Indoor access points, subordinate devices and client devices operating in the 5.925-7.125
GHz band must employ a contention-based protocol.

FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement v01

Unlicensed low-power indoor devices must detect co-channel radio frequency power that is at
least -62 dBm or lower. Upon detection of energy in the band, unlicensed low power indoor
devices must vacate the channel and stay off the channel as long as detected radio frequency
power is equal to or greater than the threshold (-62 dBm). The -62 dBm (or lower) threshold is
referenced to a 0 dBi antenna gain. To ensure incumbent operations are reliably detected in the
band, low power indoor devices must detect RF energy throughout their intended operating
channel. For example, an 802.11 device that plans to transmit a 40 MHz- wide signal (on a
primary 20 MHz channel and a secondary 20 MHz channel) must detect energy throughout the
entire 40 MHz channel. Additionally, low-power indoor devices must detect co-channel energy
with 90% or greater certainty.

Table 1. Criteria to determine number of times detection threshold test may be performed

Placement of Incumbent

If Number of Tests . .
Transmission
Tune incumbent and EUT
BWiyr < BW,, Once fneumbe
transmissions (f; = f5)
Incumbent transmission is
BW, e < BWeyr < 2BW),, Once

contaied within BWgy7
Incumbent transmission is
located as closely as
Twice. Incumbent transmission | possible to the lower edge
is contained within BWgyr and upper edge,
respectively, of the EUT
channel
Incumbent transmission is
located as closely as
possible to the lower edge
of the EUT channel, in the
middle of EUT channel,
and as closely as possible
to the upper edge of the
EUT channel

ZBVVITN: < BWEUT < 4BM/[11€

BWgyr > 4BW),, Three times

where:

BWEUT: Transmission bandwidth of EUT signal

BW 1Inc: Transmission bandwidth of the simulated incumbent signal (10 MHz wide AWGN signal)
fc1: Center frequency of EUT transmission

fc2: Center frequency of simulated incumbent signal
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EUT Signal
Incumbent Signal - {—]
a >
fer fer Frequency
EUT Signal
\
Incumbent Signal _ {—]
b
Jez fer Frequency
Figure 1. Two possible scenarios where a) center frequency of EUT transmission falls within
incumbent's bandwidth, or b) outside of it

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

The testing follows FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement vO1.
Section |) Contention Based Protocol
Conducted method Step-by-Step Procedure, Conducted Setup

1. Configure the EUT to transmit with a constant duty cycle.

2. Set the operating parameters of the EUT including power level, operating frequency, modulation
and bandwidth.

3.  Set the signal analyzer center frequency to the nominal EUT channel center frequency. The
span range of the signal analyzer shall be between two times and five times the OBW of the
EUT.

4.  Connect the output port of the EUT to the signal analyzer 2, as shown in test setup Figure 2.
Ensure that the attenuator 2 provides enough attenuation to not overload the signal analyzer 2
receiver.

5. Monitoring the signal analyzer 2, verify the EUT is operating and transmitting with the
parameters set at step two.

6. Using an AWGN signal source, generate (but do not transmit, i.e., RF OFF) a 10 MHz-wide
AWGN signal. Use Table 1 to determine the center frequency of the 10 MHz AWGN signal
relative to the EUT’s channel bandwidth and center frequency.

7. Set the AWGN signal power to an extremely low level (more than 20 dB below the -62 dBm
threshold). Connect the AWGN signal source, via a 3-dB splitter, to the signal analyzer 1 and the
EUT as shown in test setup Figure 2.

8. Transmit the AWGN signal (RF ON) and verify its characteristics on the signal analyzer 1.
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10.

11.

12.

Monitor the signal analyzer 2 to verify if the AWGN signal has been detected and the EUT has
ceased transmission. If the EUT continues to transmit, then incrementally increase the AWGN
signal power level until the EUT stops transmitting.

(Including all losses in the RF paths) Determine and record the AWGN signal power level (at the
EUT’s antenna port) at which the EUT ceased transmission. Repeat the procedure at least 10
times to verify the EUT can detect an AWGN signal with 90% (or better) level of certainty.

Refer to Table 1 to determine number of times the detection threshold testing needs to be
repeated. If testing is required more than once, then go back to step 5, choose a different center
frequency for the AWGN signal and repeat the process.

For the contention-based protocol test where only one channel in each supported sub-band
needs to be tested. The narrowest and widest bandwidth in each channel shall be measured
EUT was driven in MIMO mode, the interferer level was injected to both chains to monitor the
performance, while the interferer level is determined according the lowest antenna gain among
both antennas (i.e, lower interferer level).

3.5.4Test Setup

|/- \ 4
A A
AWGN Signal Source +—0— VAR

Conducted Setup
RF In
—

Trig. Out Trig. In
Signal Analyzer 1 —— Signal Analyzer 2

Atten. 1 o

™ I b

S —

RF In

p Atten. 2

Port1 |

Figure 2. Contention-based protocol test setup, conducted method Step-by-Step Procedure,
Conducted Setup

A e A
EUT e e f Vie

) Port 2

3.5.5Support Unit used in test configuration and system

Instrument Brand Name Model No. Characteristics
WLAN AP TP-LINK Archer BES8OO Tri-Band AP
Notebook Acer N15C1 LAN

3.5.6 Minimum Antenna gain for Contention Based Protocol Test

<UNII-5>:
<UNII-6>:
<UNII-7>:
<UNII-8>:

-3.90 dBi
-5.90 dBi
-8.00 dBi
-6.70 dBi

CBP Antenna Gain

Note: The CBP antenna gain is considering the minimum gain from closed mode as worse case.
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3.5.7 Test Summary of Contention Based Protocol Test

Temperature : 22.3~24.1°C
Test Engineer : Rebecca Li
Relative Humidity : (47.6~51.5%
Injected Regulated
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -67.69 5.69
-71.59
Result: Stop Transmission
<90 -62 -69.69 7.69
6135 20 6135 -73.59
Result: Minimal Operation
0 -62 -70.69 8.69
-74.59
Result: Normal Operation
100 -62 -77.92 15.92
-81.82
Result: Stop Transmission
<90 -62 -80.92 18.92
6110 -84.82
Result: Minimal Operation
0 -62 -81.92 19.92
-85.82
UNII Result: Normal Operation
Band 5 100 -62 -75.10 13.10
-79.00
Result: Stop Transmission
<90 -62 -76.10 14.10
6185 160 6185 -80.00
Result: Minimal Operation
0 -62 -77.10 15.10
-81.00
Result: Normal Operation
100 -62 -77.00 15.00
-80.90
Result: Stop Transmission
<90 -62 -80.00 18.00
6260 -83.90
Result: Minimal Operation
0 -62 -81.00 19.00
-84.90
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (-3.9 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -65.39 3.39
-71.29
Result: Stop Transmission
<90 -62 -67.39 5.39
6455 20 6455 -73.29
Result: Minimal Operation
0 -62 -68.39 6.39
-74.29
Result: Normal Operation
100 -62 -77.27 15.27
-83.17
Result: Stop Transmission
<90 -62 -78.27 16.27
6430 -84.17
Result: Minimal Operation
0 -62 -79.27 17.27
-85.17
UNII Result: Normal Operation
Band 6 100 -62 -71.21 9.21
-77.11
Result: Stop Transmission
<90 -62 -74.21 12.21
6505 160 6505 -80.1
Result: Minimal Operation
0 -62 -75.21 13.21
-81.11
Result: Normal Operation
100 -62 -76.61 14.61
-82.51
Result: Stop Transmission
<90 -62 -77.61 15.61
6580 -83.51
Result: Minimal Operation
0 -62 -78.61 16.61
-84.51
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (-5.9 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -62.72 0.72
-70.72
Result: Stop Transmission
<90 -62 -64.72 2.72
6695 20 6695 -72.72
Result: Minimal Operation
0 -62 -65.72 3.72
-73.72
Result: Normal Operation
100 -62 -74.87 12.87
-82.87
Result: Stop Transmission
<90 -62 -76.87 14.87
6590 -84.87
Result: Minimal Operation
0 -62 -77.87 15.87
-85.87
UNII Result: Normal Operation
Band 7 100 -62 -71.24 9.24
-79.24
Result: Stop Transmission
<90 -62 -73.24 11.24
6665 160 6665 -81.24
Result: Minimal Operation
0 -62 -74.24 12.24
-82.24
Result: Normal Operation
100 -62 -75.58 13.58
-83.58
Result: Stop Transmission
<90 -62 -76.58 14.58
6740 -84.58
Result: Minimal Operation
0 -62 -77.58 15.58
-85.58
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (-8.0 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -64.45 2.45
-71.15
Result: Stop Transmission
<90 -62 -66.45 4.45
7015 20 7015 -73.15
Result: Minimal Operation
0 -62 -67.45 5.45
-74.15
Result: Normal Operation
100 -62 -76.50 14.50
-83.20
Result: Stop Transmission
<90 -62 -77.50 15.50
6910 -84.20
Result: Minimal Operation
0 -62 -78.50 16.50
-85.20
UNII Result: Normal Operation
Band 8 100 -62 -72.38 10.38
-79.08
Result: Stop Transmission
<90 -62 -73.38 11.38
6985 160 6985 -80.08
Result: Minimal Operation
0 -62 -74.38 12.38
-81.08
Result: Normal Operation
100 -62 -75.73 13.73
-82.43
Result: Stop Transmission
<90 -62 -76.73 14.73
7060 -83.43
Result: Minimal Operation
0 -62 -77.73 15.73
-84.43
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (-6.7 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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3.5.8 Test Plots of Contention Based Protocol Test

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11be (EHT20) / 6135MHz 802.11be (EHT20) / CH37

Threshold Level (TL) = -71.59dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135

Interference (11~12), Start At (11): 2 Second.
0-

10~ Gl A e
pu L I e s
802.11be (EHT20) / 6135MHz 802.11be (EHT20) / CH37
Threshold Level (TL) = -72.59dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135(-1)

Interference (11~12), Start At (11): 2 Second.

10- T S e
20-
0-
a0-
s0-
50-
N el i e |
0 e e 14
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11be (EHT160) / 6110MHz (Lower edge) 802.11be (EHT160) / CH47 (Lower edge)

Threshold Level (TL) = -81.82dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110

Interference (11~12), Start At (11): 2 Second.
e ettty e
T s e "
802.11be (EHT160) / 6110MHz (Lower edge) 802.11be (EHT160) / CH47 (Lower edge)
Threshold Level (TL) = -82.82dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110(-1)

Interference (11~12), Start At (11): 2 Second.
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-
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Time (Sec)
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11be (EHT160) / 6185MHz (Middle) 802.11be (EHT160) / CH47 (Middle)

Threshold Level (TL) = -79.00dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185

Interference (11~12), Start At (11): 2 Second.
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802.11be (EHT160) / 6185MHz (Middle) 802.11be (EHT160) / CH47 (Middle)
Threshold Level (TL) = -80.00dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185(-1)
Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11be (EHT160) / 6260MHz (Upper edge) 802.11be (EHT160) / CH47 (Upper edge)

Threshold Level (TL) = -80.90dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260

Interference (11~12), Start At (11): 2 Second.
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il Anant A N e
Time (Sec) 1I4
802.11be (EHT160) / 6260MHz (Upper edge) 802.11be (EHT160) / CH47 (Upper edge)
Threshold Level (TL) = -81.90dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NIl 6 (AWGN Interference)

802.11be (EHT20) / 6455MHz 802.11be (EHT20) / CH101

Threshold Level (TL) = -71.29dBm Test result is pass due to no transmission occur.

Interference (11~12), Start At (11): 2 Second.
"
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Contention Based Protocol - UNII 6, EUT-6455(BW20), SG-6455

Wit b

Power 70- |
-71.28 dBm 0
-T.25dBm
Time (Sec)
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802.11be (EHT20) / 6455MHz 802.11be (EHT20) / CH101

Threshold Level (TL) = -72.29dBm Transmit when the interferer is 1dB lower.

Interference (11~12), Start At (11): 2 Second.

Contention Based Protocol - UNII 6, EUT-6455(BW20), SG-6455(-1)
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Contention Based Protocol Result Plots on U-NIl 6 (AWGN Interference)

802.11be (EHT160) / 6430MHz (Lower edge) 802.11be (EHT160) / CH111 (Lower edge)

Threshold Level (TL) = -83.17dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6430

Interference (11~12), Start At (11): 2 Second.
e e e o)
802.11be (EHT160) / 6430MHz (Lower edge) 802.11be (EHT160) / CH111 (Lower edge)
Threshold Level (TL) = -84.17dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6430(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NIl 6 (AWGN Interference)

802.11be (EHT160) / 6505MHz (Middle) 802.11be (EHT160) / CH111 (Middle)

Threshold Level (TL) =-77.11dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6505

Interference (11~12), Start At (11): 2 Second.
e ttrbou i e Lo erer o
T s e "
802.11be (EHT160) / 6505MHz (Middle) 802.11be (EHT160) / CH111 (Middle)
Threshold Level (TL) =-78.11dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6505(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NIl 6 (AWGN Interference)

802.11be (EHT160) / 6580MHz (Upper edge) 802.11be (EHT160) / CH111 (Upper edge)

Threshold Level (TL) = -82.51dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6580

Interference (11~12), Start At (11): 2 Second.
T s e "
802.11be (EHT160) / 6580MHz (Upper edge) 802.11be (EHT160) / CH111 (Upper edge)
Threshold Level (TL) = -83.51dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6580(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NIl 7 (AWGN Interference)

802.11be (EHT20) / 6695MHz 802.11be (EHT20) / CH149

Threshold Level (TL) = -70.72dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6695(BW20), SG-6695

Interference (11~12), Start At (11): 2 Second.
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Time (Sec)
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802.11be (EHT20) / 6695MHz 802.11be (EHT20) / CH149
Threshold Level (TL) = -71.72dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6695(BW20), SG-6695(-1)

Interference (11~12), Start At (11): 2 Second.

" 12

20-
30-
s0-
s0-

o ‘ ‘
oA Mottt ittt it Wb s sty

-70- :
0 14
Time (Sec)
TEL : 886-3-327-3456 Page Number 1 142 of 159
FAX : 886-3-328-4978 Issue Date : Jul. 05, 2023

Report Template No.: BU5-FR15EWL AC MA Version 1.0.0 Report Version 1 02



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-03I

Contention Based Protocol Result Plots on U-NIl 7 (AWGN Interference)

802.11be (EHT160) / 6590MHz (Lower edge) 802.11be (EHT160) / CH143 (Lower edge)

Threshold Level (TL) = -82.87dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6590

Interference (11~12), Start At (11): 2 Second.
o bttt N o
o T — N ol
e D Time (569 -
[CBP6590]
802.11be (EHT160) / 6590MHz (Lower edge) 802.11be (EHT160) / CH143 (Lower edge)
Threshold Level (TL) = -83.87dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6590(-1)

Interference (11~12), Start At (11): 2 Second.

o i
o-
i el Nt bbbt
-
30-
-
so-
50~
-70- | |
0 14
Time (Sec)
TEL : 886-3-327-3456 Page Number 1 143 of 159
FAX : 886-3-328-4978 Issue Date : Jul. 05, 2023

Report Template No.: BU5-FR15EWL AC MA Version 1.0.0 Report Version 1 02



swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-03I

Contention Based Protocol Result Plots on U-NIl 7 (AWGN Interference)

802.11be (EHT160) / 6665MHz (Middle) 802.11be (EHT160) / CH143 (Middle)

Threshold Level (TL) = -79.24dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6665

Interference (11~12), Start At (11): 2 Second.
Time (Sec) 1I4
802.11be (EHT160) / 6665MHz (Middle) 802.11be (EHT160) / CH143 (Middle)
Threshold Level (TL) = -80.24dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6665(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NIl 7 (AWGN Interference)

802.11be (EHT160) / 6740MHz (Upper edge) 802.11be (EHT160) / CH143 (Upper edge)

Threshold Level (TL) = -83.58dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6740

Interference (11~12), Start At (11): 2 Second.

-60- . N L
Time (Sec) 1I4
802.11be (EHT160) / 6740MHz (Upper edge) 802.11be (EHT160) / CH143 (Upper edge)
Threshold Level (TL) = -84.58dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6740(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11be (EHT20) / 7015MHz
Threshold Level (TL) = -71.15dBm

802.11be (EHT20) / CH213

Test result is pass due to no transmission occur.

W4T SWT Tms ® VBW 300kH:  Mod:

2.0 MHe/

Power
7.15dBm
7115 dBm

08:38:20 P 06/09/2023

S10-

Interference (11~12), Start At (11): 2 Second.
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o o o . . Contention Based Protocol - UNII 8, EUT-7015(BW20), SG-7015

Time (Sec)
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802.11be (EHT20) / 7015MHz
Threshold Level (TL) = -72.15dBm

802.11be (EHT20) / CH213

Transmit when the interferer is 1dB lower.
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Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11be (EHT160) / 6910MHz (Lower edge) 802.11be (EHT160) / CH207 (Lower edge)

Threshold Level (TL) = -83.20dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6910

Interference (11~12), Start At (11): 2 Second.
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802.11be (EHT160) / 6910MHz (Lower edge) 802.11be (EHT160) / CH207 (Lower edge)
Threshold Level (TL) = -84.20dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6910(-1)

Interference (11~12), Start At (11): 2 Second.
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